
Spare parts catalogue

XE 125 MY23-MY24-MY25
XE_125_MY23_MY24



Index

0 - Models (XE 125 2T MY23) ....................................................................................................................................................................................... 4
1 - Frame / Footpegs / Stand (XE 125 MY23) .............................................................................................................................................................. 6
2 - Swingarm ................................................................................................................................................................................................................ 10
3 - Rear absorber ........................................................................................................................................................................................................ 13
4 - Steering plates ....................................................................................................................................................................................................... 16
5 - Fork ......................................................................................................................................................................................................................... 18
6 - Front wheel ............................................................................................................................................................................................................ 21
7 - Rear wheel .............................................................................................................................................................................................................. 23
8 - Front brake ............................................................................................................................................................................................................. 26
9 - Rear brake .............................................................................................................................................................................................................. 28
10 - Radiators .............................................................................................................................................................................................................. 31
10a - Radiators ............................................................................................................................................................................................................ 33
11 - Fuel tank ............................................................................................................................................................................................................... 35
12 - Aspiration ............................................................................................................................................................................................................. 38
13 - Exhaust ................................................................................................................................................................................................................. 40
14 - Handlebar - Controls ........................................................................................................................................................................................... 42
15 - Front Bodywork ................................................................................................................................................................................................... 45
16 - Rear bodywork ..................................................................................................................................................................................................... 48
17 - Electrical circuit ................................................................................................................................................................................................... 51
18 - Booklets - Decalco .............................................................................................................................................................................................. 54
19 - Crankcase ............................................................................................................................................................................................................ 56
20 - Crankcase covers ................................................................................................................................................................................................ 58
21 - Motor shaft - Piston ............................................................................................................................................................................................. 60
22 - Head - Cylinder .................................................................................................................................................................................................... 62
23 - Clutch ................................................................................................................................................................................................................... 64
24 - Water pump .......................................................................................................................................................................................................... 66
25 - Exhaust valve control ......................................................................................................................................................................................... 68
26 - Shift control ......................................................................................................................................................................................................... 70
27 - Desmodromic ....................................................................................................................................................................................................... 72
28 - Gear Shift ............................................................................................................................................................................................................. 74



29 - Starter ................................................................................................................................................................................................................... 76
30 - Flywheel ............................................................................................................................................................................................................... 78
31 - Carburetor ............................................................................................................................................................................................................ 80
100 - Suggested Spare Parts 2-Stroke ...................................................................................................................................................................... 84
101 - Suggested Spare Parts 2 Stroke ...................................................................................................................................................................... 86



0 - Models (XE 125 2T MY23) 0_XE125_MY23
                             4/87



0 - Models (XE 125 2T MY23) 0_XE125_MY23
                             5/87

# Code Description Specification UM Qty



1 - Frame / Footpegs / Stand (XE 125 MY23) 1_XE125_MY23
                             6/87



1 - Frame / Footpegs / Stand (XE 125 MY23) 1_XE125_MY23
                             7/87

# Code Description Specification UM Qty
1 06027005 FRONT FRAME COMP.  pz 1
2 05994005 CLAMP WIRE HARNESS  pz 1
3 06028005 BRACKET FOOTREST  pz 1
4 05996005 SUPPORTO PEDANA DX  pz 1
5 05997005 SCREW  pz 4
6 05998005 BOLT  pz 2
7 05999005 WASHER PLATE  pz 2
8 06000005 REAR FRAME COMP.  pz 1
9 05838005 WASHER PLATE  pz 1
10 06002005 BOLT FLANGE  pz 2
11 06003005 BOLT FLANGE my23, my24 pz 1
11 V1143005 SCREW M8X110 CH 12 my25 pz 1
12 00026005 BLACK CHAIN TURNING WHEEL my25 pz 1
12 06004005 TENSIONER my23, my24 pz 1
13 06005005 COLLAR  pz 1
14 06006005 WASHER PLATE  pz 2
15 06007005 COLLAR  pz 1
16 06933005 BOLT FLANGE DEEP RECESS my23, my24 pz 1
16 V1153005 SCREW CH10 M8X40 my25 pz 1
17 06009005 TENSIONER  pz 1
18 06010005 BALL BEARINGS my23, my24 pz 1
18 V2062005 BALL BEARINGS my25 pz 1
19 06011005 COLLAR my23, my24 pz 1
19 V1533005 BUSHING CHAIN ??ROLLER my25 pz 1
20 09709005 BOLT FLANGE (SMALL HEAD) my23, my24 pz 1
20 V1152005 SCREW CH10 M8X65 my25 pz 1
21 06013005 NUT SELF-LOCKING my23, my24 pz 1
21 V1454005 NUT CH12 M8X1.25 SL my25 pz 1
22 06014005 WASHER PLATE  pz 1
23 06015005 BOLT FLANGE  pz 1
24 06016005 NUT my23, my24 pz 1
25 06017005 WASHER my23, my24 pz 1
25 V1455005 WASHER M10X20 SP 1.6 my25 pz 1
26 08662005 BRACKET, REAR UPPER 1  pz 2
27 06019005 BOLT,HEX. SOCKET BUTTON  pz 3
28 06020005 NUT my23, my24 pz 3
28 V1354005 NUT M8X1.25 FLANGE S/L CH12 my25 pz 3
29 06021005 WASHER PLATE my23, my24 pz 3
29 V1343005 WASHER M8X17.8X1.6 my25 pz 3
30 06022005 BOLT FLANGE  pz 1



1 - Frame / Footpegs / Stand (XE 125 MY23) 1_XE125_MY23
                             8/87

# Code Description Specification UM Qty
31 06016005 NUT my23, my24 pz 1
31 V1342005 NUT S/L M10 CH14 my25 pz 1
32 06017005 WASHER my23, my24 pz 1
32 V1455005 WASHER M10X20 SP 1.6 my25 pz 1
33 06025005 NUT my23, my24 pz 2
33 V1136005 SCREW HOLDER TANK M10X1.25 CH12 my25 pz 2
34 06353005 NUT SELF-LOCKING  pz 1
35 06338005 FOOTREST 1  pz 1
36 06339005 FOOTREST 2  pz 1
37 06340005 MOLLA DI TORSIONE my23, my24 pz 1
37 V0243005 SPRING FOOTREST LEFT my25 pz 1
38 06341005 MOLLA DI TORSIONE my23, my24 pz 1
38 V0244005 SPRING FOOTREST RIGHT my25 pz 1
39 06342005 PIN CLEVIS my23, my24 pz 2
39 V1149005 PIN FOOTPEG my25 pz 2
40 06343005 WASHER PLATE my23, my24 pz 2
40 V1362005 DISC PIN FOOTPEG my25 pz 2
41 00323005 SPLIT PIN FOOTBOARDS my25 pz 2
41 06344005 PIN COTTER my23, my24 pz 2
42 06346005 STAND SIDE  pz 1
43 06347005 SPRING TENSION my23, my24 pz 1
43 V0245005 SPRING OUTSIDE STAND my25 pz 1
44 06348005 HOSE (L70) my23, my24 pz 1
44 V1171005 RUBBER STAND SPRING my25 pz 1
45 06349005 BOLT Accessory, my23, my24 pz 1
45 V1379005 SCREW STAND Accessory, my25 pz 1
46 06350005 WASHER PLATE  pz 1
47 06351005 COLLAR my23, my24 pz 1
47 V1139005 SIDE STAND BUSH my25 pz 1
48 06352005 LINK SIDE STAND Accessory, my23, my24 pz 1
48 V0604005 PLATE ENGINE Accessory, my25 pz 1
49 07433005 6x10 BOLT FLANGE  pz 1
50 06708005 BOLT FLANGE DEEP RECESS  pz 1
51 09507005 KICKSTAND BAND  pz 1
52 06570005 WASHER PLATE  pz 1
53 00070005 CLIP M6  pz 2
54 07395005 SIDE STAND INNER SPRING XE  pz 1
55 00766005 MOTARD FRONT FENDER 4.5 BUSHING  pz 1
56 07384005 SIDE STAND RETURN CAM  pz 1
57 07668005 SIDE STAND RETURN PIN XE  pz 1



1 - Frame / Footpegs / Stand (XE 125 MY23) 1_XE125_MY23
                             9/87

# Code Description Specification UM Qty
58 V0057005 STICKER PROTECTION  pz 1
59 09854005 STICKER NEOPRENE 5X20  pz 1



2 - Swingarm 2_XE125_MY23
                            10/87



2 - Swingarm 2_XE125_MY23
                            11/87

# Code Description Specification UM Qty
1 06031005 REAR ARM COMP.  pz 1
2 06032005 SCREW COUNTERSUNK my23, my24 pz 4
2 V1345005 SCREW M4X10 CH2.5 my25 pz 4
3 06033005 PATCH my23, my24 pz 2
3 V0603005 PLATE SWINGARM my25 pz 2
4 06034005 BALL BEARINGS  pz 4
5 06035005 BALL BEARINGS  pz 2
6 06036005 PARAOLIO  pz 2
7 06037005 PARAOLIO  pz 2
8 06038005 COLLAR  pz 2
9 06039005 COLLAR my23, my24 pz 2
9 V1456005 SPACER SWINGLER my25 pz 2
10 06040005 SEAL GUARD my23, my24 pz 1
10 V0184005 CHAIN ??GRINDER 2T my25 pz 1
11 06041005 SCREW my23, my24 pz 4
11 V1135005 SCREW M5X0.8 CH4 my25 pz 4
12 06042005 SUPPORT CHAIN  pz 1
13 06043005 CHAIN ??GUIDE  pz 1
14 06044005 BOLT FLANGE my23, my24 pz 2
14 V1346005 SCREW M6X50 CH8 my25 pz 2
15 06045005 NUT my23, my24 pz 2
15 V1365005 NUT M6X1 FLANGE CH 10 my25 pz 2
16 06617005 BOLT FLANGE DEEP RECESS my23, my24 pz 1
16 V1458005 SCREW M6X12 CH8 my25 pz 1
17 06047005 SHAFT PIVOT  pz 1
18 06048005 NUT SELF-LOCKING my23, my24 pz 1
18 V1347005 NUT M16X1.5 S/L CH 22 my25 pz 1
19 06049005 WASHER PLATE my23, my24 pz 1
19 V1360005 DISC PACHSE REAR my25 pz 1
20 06050005 ARM RELAY  pz 1
21 06051005 BALL BEARINGS  pz 4
22 06052005 PARAOLIO  pz 4
23 06053005 COLLAR my23, my24 pz 2
23 V0591005 BUSH DISTRIBUTION OFF ROAD 2T my25 pz 2
24 06054005 WASHER PLATE my23, my24 pz 4
24 V1131005 WASHER BUSHING my25 pz 4
25 06055005 WASHER PLATE my23, my24 pz 4
25 V1132005 DISC my25 pz 4
26 06056005 ROD CONNECTING 1  pz 1
27 06051005 BALL BEARINGS  pz 2



2 - Swingarm 2_XE125_MY23
                            12/87

# Code Description Specification UM Qty
28 06058005 PARAOLIO  pz 2
29 06059005 COLLAR my23, my24 pz 1
29 V0593005 BUSH DISTRIBUTION OFF ROAD 2T my25 pz 1
30 06060005 SHAFT 1  pz 1
31 06061005 SHAFT 2  pz 2
32 06062005 WASHER PLATE my23, my24 pz 3
32 V1133005 DISC my25 pz 3
33 06063005 NUT SELF-LOCKING  pz 3
34 06064005 COVER  pz 1
35 06065005 COVER 2  pz 1



3 - Rear absorber 3_XE125_MY23
                            13/87



3 - Rear absorber 3_XE125_MY23
                            14/87

# Code Description Specification UM Qty
1 V0035005 REAR SHOCK ABSORBER  pz 1
2 V0036005 DAMPER  pz 1
3 06069005 CAP AIR VALVE  pz 1
4 06070005 BUSH SHOCK ABSORBER  pz 1
5 06071005 CIRCLIP  pz 1
6 06072005 GUIDE SPRING  pz 1
7 09465005 SPRING PRELOAD ADJUSTER  pz 1
8 06089005 NUT SELF-LOCKING my23, my24 pz 1
8 V1157005 NUT CH17 M10 my25 pz 1
9 06075005 REAR SHOCK SPRING (K=46N/MM) STD pz 1
9 06401005 REAR SHOCK SPRING (K=42N/MM) Accessory pz 1
9 06402005 REAR SHOCK SPRING (K=44N/MM) Accessory pz 1
9 06403005 REAR SHOCK SPRING (K=48N/MM) Accessory pz 1
9 06404005 REAR SHOCK SPRING (K=50N/MM) Accessory pz 1
9 06405005 REAR SHOCK SPRING (K=52N/MM) Accessory pz 1
9 06406005 REAR SHOCK SPRING (K=54N/MM) Accessory pz 1
9 06407005 REAR SHOCK SPRING (K=56N/MM) Accessory pz 1
9 06408005 SPRING (K=APPROX.44N/MM) Accessory pz 1
9 06409005 SPRING (K=APPROX.46N/MM) Accessory pz 1
9 06410005 SPRING (K=APPROX.48N/MM) Accessory pz 1
9 06411005 SPRING (K=APPROX.50N/MM) Accessory pz 1
9 06412005 SPRING (K=APPROX.52N/MM) Accessory pz 1
9 06413005 SPRING (K=APPROX.54N/MM) Accessory pz 1
9 06414005 SPRING (K=APPROX.56N/MM) Accessory pz 1
10 06076005 GUIDE SPRING 1  pz 1
11 06077005 GUIDE SPRING 2  pz 1
12 06078005 COLLAR DISTANCE  pz 2
13 08256005 PARAOLIO  pz 2
14 06080005 SEAL RING  pz 2
15 06081005 BALL BEARINGS  pz 1
16 06082005 COLLAR  pz 1
17 06083005 COLLAR DISTANCE  pz 2
18 06084005 PARAPOLVERE  pz 2
19 06085005 Bolt my23, my24 pz 1
19 V1378005 SCREW MONO TOP my25 pz 1
20 06086005 NUT S/L FLANGE my23, my24 pz 1
20 V1342005 NUT S/L M10 CH14 my25 pz 1
21 06017005 WASHER my23, my24 pz 1
21 V1455005 WASHER M10X20 SP 1.6 my25 pz 1
22 06088005 BOLT my23, my24 pz 1



3 - Rear absorber 3_XE125_MY23
                            15/87

# Code Description Specification UM Qty
22 V1377005 SCREW MONO BOTTOM my25 pz 1



4 - Steering plates 4_XE125_MY23
                            16/87



4 - Steering plates 4_XE125_MY23
                            17/87

# Code Description Specification UM Qty
1 06093005 BEARING  pz 1
2 06094005 COVER BALL RACE 2  pz 1
3 06999005 NUT my23, my24 pz 1
3 V1134005 STEERING HEAD NUT my25 pz 1
4 06096005 WASHER PLATE (T1.0) my23, my24 pz 1
4 V1359005 WASHER M28X40 1.0 my25 pz 1
5 06097005 CROWN HANDLE  pz 1
6 07002005 NUT my23, my24 pz 1
6 V1158005 NUT STEERING HEAD CH32 M24 my25 pz 1
8 08533005 UPPER RISER  pz 2
9 06101005 BRACKET HANDLEBAR LOWER  pz 2
10 06102005 WASHER PLATE my23, my24 pz 2
10 V1363005 WASHER LOWER HANDLEBAR MOUNT my25 pz 2
11 06103005 NUT SELF-LOCKING my23, my24 pz 2
11 V1349005 NUT M12X1.25 FLANGE S/L CH17 my25 pz 2
12 08541005 SCREW WITH FLANGE  pz 8
13 06153005 UNDER BRACKET COMP.  pz 1
14 06154005 BALL BEARINGS  pz 1
15 06812005 BOLT FLANGE DEEP RECESS  pz 4
16 07520005 GUIDE, CABLE  pz 1
17 06749005 BOLT FLANGE DEEP RECESS  pz 1



5 - Fork 5_XE125_MY23
                            18/87



5 - Fork 5_XE125_MY23
                            19/87

# Code Description Specification UM Qty
1 V0037005 FRONT FORK ASSY (L.H)  pz 1
2 06106005 FODERO FORCELLA  pz 2
3 06107005 CIRCLIP  pz 2
4 09481005 INNERTUBECOMP. 2  pz 1
5 06109005 SPACER FRONT FORK  pz 2
6 06110005 METAL SLIDE 1  pz 2
7 06111005 WASHER OIL SEAL  pz 2
8 07011005 PARAOLIO  pz 2
9 06113005 RING SNAP  pz 2
10 06114005 SEAL DUST  pz 2
11 V0038005 CYLINDER COMP., FRONT FORK  pz 2
12 09192005 O-RING  pz 2
13 06117005 SEAT SPRING UPPER  pz 2
14 V0039005 VALVE COMP.  pz 2
15 09293005 O-RING  pz 2
16 06120005 O-RING  pz 2
17 06121005 O-RING  pz 2
18 09291005 O-RING  pz 4
19 09196005 AIR VALVE COMP.  pz 2
20 09294005 O-RING  pz 2
21 07015005 SPRING FRONT FORK (K=4.6) Accessory pz 2
21 07148005 SPRING FRONT FORK (K=4.5) Accessory pz 2
21 07149005 SPRING FRONT FORK (K=4.7) Accessory pz 2
21 07150005 SPRING FRONT FORK (K=4.8) Accessory pz 2
21 07151005 SPRING FRONT FORK (K=4.9) Accessory pz 2
21 07152005 SPRING FRONT FORK (K=5.0) Accessory pz 2
21 07153005 SPRING FRONT FORK (K=5.1) Accessory pz 2
21 07154005 SPRING FRONT FORK (K=4.1) Accessory pz 2
21 07155005 SPRING FRONT FORK (K=4.2) STD pz 2
21 07156005 SPRING FRONT FORK (K=4.3) Accessory pz 2
21 07157005 SPRING FRONT FORK (K=4.4) Accessory pz 2
21 V0045005 SPRING, FRONT FORK (K=3.9) Accessory pz 2
21 V0046005 SPRING, FRONT FORK (K=4.0) Accessory pz 2
22 09199005 BOLT ADJUSTING  pz 2
23 06127005 GASKET  pz 2
24 09200005 GASKET  pz 2
25 V0040005 FRONT FORK ASSY RIGHT  pz 1
26 09480005 INNER TUBE COMP.1  pz 1
27 07007005 BOLT FLANGE DEEP RECESS  pz 4
28 07012005 SCRAPER  pz 2



5 - Fork 5_XE125_MY23
                            20/87

# Code Description Specification UM Qty
29 V1422005 SCREW M8X45 CH10 my25 pz 2
30 07020005 BRACKET 1 my25 pz 1



6 - Front wheel 6_XE125_MY23
                            21/87



6 - Front wheel 6_XE125_MY23
                            22/87

# Code Description Specification UM Qty
1 06196005 HUB FRONT  pz 1
2 09705005 BALL BEARINGS  pz 2
3 06198005 SPACER, BEARING my23, my24 pz 1
3 V1124005 FRONT WHEEL BEARING SPACER my25 pz 1
4 06199005 PARAOLIO  pz 2
5 09706005 RIM (1.60-21)  pz 1
6 06201005 SPOKE SET FRONT  pz 1
7 08441005 TIRE  pz 1
8 00234005 INNER TUBE-FRONT 21" CASA  pz 1
9 07531005 FLAP R21 1430 X 22  pz 1
10 06205005 SPACER BEAD my23, my24 pz 1
10 V1615005 FRONT TIRE STOPPER 1.6" my25 pz 6
11 06206005 AXLE WHEEL  pz 1
12 06207005 COLLAR WHEEL my23, my24 pz 1
12 V1125005 FRONT AXLE BUSH my25 pz 1
13 06208005 COLLAR WHEEL my23, my24 pz 1
13 V1126005 FRONT AXLE BUSH my25 pz 1
14 06209005 NUT my23, my24 pz 1
14 V1123005 NUT FRONT WHEEL M16X1.5 FLANGIATO CH22 my25 pz 1
15 V0091020 WHEEL XE 125 MY23  pz 1
16 07547005 FRONT BRAKE DISC my23, my24 pz 1
16 08424005 FR. BRAKE DISK ASSY my25 pz 1
17 06212005 SCREW COUNTERSUNK  pz 6
18 00583005 NUT-LOCK 8 LOW my25 pz 6
19 07058005 ROTOR SENSOR my25 pz 1
20 07059005 RUBBER my25 pz 3



7 - Rear wheel 7_XE125_MY23
                            23/87



7 - Rear wheel 7_XE125_MY23
                            24/87

# Code Description Specification UM Qty
1 06228005 REAR WHEEL HUB  pz 1
2 06229005 SPACER, BEARING my23, my24 pz 1
2 V1127005 REAR WHEEL BEARING SPACER my25 pz 1
3 06230005 BALL BEARINGS  pz 1
4 06231005 BALL BEARINGS  pz 1
5 06232005 PARAOLIO  pz 1
6 06233005 PARAOLIO  pz 1
7 06234005 CIRCLIP my23, my24 pz 1
7 V1411005 REAR WHEEL CAP RING J44 DIN 472 my25 pz 1
8 08425005 RIM 2.15-18  pz 1
9 06263005 SPOKE SET REAR  pz 1
10 08442005 TIRES 120/90-18 METZELER 6 DAYS  pz 1
11 00203005 INNER TUBE-REAR 18" CASA  pz 1
12 07530005 FLAP R18 1290 X 27  pz 1
13 06267005 SPACER BEAD my23, my24 pz 1
13 V1616005 REAR TIRE STOPPER 2.15" my25 pz 1
14 06241005 DAMPER  pz 1
15 06242005 SPROCKET DRIVEN (48T) Accessory pz 1
15 06243005 SPROCKET DRIVEN (47T) Accessory pz 1
15 06247005 SPROCKET DRIVEN (52T) Accessory pz 1
15 07413005 REAR SPROCKET 520 Z46  XE 125 STD pz 1
15 08468001 SPROCKET 51 MY22 Accessory pz 1
15 08696005 SPROCKET 50 MY22 Accessory pz 1
15 08697005 SPROCKET 49 MY22 Accessory pz 1
15 V0204005 SPROCKET ERGAL Z50 Accessory pz 1
16 06248005 BOLT my23, my24 pz 6
16 V1353005 SCREW SPROCKET my25 pz 6
17 06249005 NUT SELF-LOCKING my23, my24 pz 6
17 V1354005 NUT M8X1.25 FLANGE S/L CH12 my25 pz 6
18 06014005 WASHER PLATE  pz 6
19 06251005 RUBBER my25 pz 1
19 06973005 RUBBER my23, my24 pz 1
20 06252005 COLLAR ASSY  pz 2
21 06253005 PULLER, CHAIN 1 my23, my24 pz 1
21 V1141005 CHAIN ??TENSIONER RIGHT my25 pz 1
22 06254005 PULLER, CHAIN 2 my23, my24 pz 1
22 V1140005 CHAIN ??TENSIONER LEFT my25 pz 1
23 06255005 BOLT my23, my24 pz 2
23 V1357005 SCREW M8X55 CH10 my25 pz 2
24 05627005 NUT  pz 2



7 - Rear wheel 7_XE125_MY23
                            25/87

# Code Description Specification UM Qty
25 06257005 AXLE, WHEEL  pz 1
26 06258005 NUT SELF-LOCKING  pz 1
27 06259005 WASHER PLATE my23, my24 pz 1
27 V1364005 NUT M8X1.25 FLANGE CH12 my25 pz 1
28 06268005 CHAIN 520 114 LINKS WITH MASTER JOINT my23, my24 pz 1
28 V0226005 CHAIN ??ENDURO 520 WITH CLASP 114 my25 pz 1
29 06269005 JOINT CHAIN(DID520MXV5 ZJ)  pz 1
30 07386005 REAR SPROCKET LOCK XE/XEF STD pz 1
31 07393005 REAR SPROCKET LOCK SUPPORTING BRACKET STD pz 1
32 07444005 M6X12 SCREW COUNTERSUNK STD pz 2
33 V0092020 REAR WHEEL XE125 MY23  pz 1
34 07548005 REAR BRAKE DISC  pz 1
35 06212005 SCREW COUNTERSUNK my23, my24 pz 6
35 V1145005 SCREW BRAKE DISC CH6 M6X9 my25 pz 6
36 07394005 REAR SPROCKET LOCK WASHER  pz 6



8 - Front brake 8_XE125_MY23
                            26/87



8 - Front brake 8_XE125_MY23
                            27/87

# Code Description Specification UM Qty
1 06328005 COVER HANDLE LEVER 1  pz 1
2 02112005 STOP SWITHC (BRAKING)  pz 1
3 08428005 FRONT BRAKE CALIPER  pz 1
4 08426001 PISTON ASSY CALIPER  pz 1
5 08460001 CALIPER SEAL KIT  pz 1
6 08462001 SUPPORT PAD  pz 1
7 06217005 DRAIN SCREW  pz 1
8 06218005 CAP  pz 1
9 08739005 FRONT BRAKE PADS  pz 1
10 06220005 PIN PAD  pz 1
11 06221005 PLUG  pz 1
12 06222005 VITE  pz 1
13 06223005 PIN SLIDE  pz 1
14 06224005 BOOT CALIPER  pz 1
15 06225005 BOOT 2  pz 1
16 06226005 SUPPORT PAD  pz 1
17 06227005 BOLT FLANGE my23, my24 pz 2
17 V1154005 SCREW CH10 M8X35 my25 pz 2
18 08429005 HOSE BRAKE XE  pz 1
19 00270005 FLAT COPPER WASHER  pz 4
20 06314005 BOLT UNION my23, my24 pz 1
20 V1576005 SCREW CONNECTION BRAKE my25 pz 1
21 09075020 FR. MASTER CYLINDER ASSY XX MY22  pz 1
22 06316005 CYLINDER KIT MASTER  pz 1
23 06317005 DIAPHRAGM RESERVOIR  pz 1
24 06318005 CAP RESERVOIR  pz 1
25 06329005 SCREW FLAT HEAD  pz 2
26 06320005 SEPARATOR ASSY  pz 1
27 06321005 CIRCLIP  pz 1
28 06322005 FLOAT RESERVOIR  pz 1
29 08740005 CLUTCH LEVER  pz 1
30 06324005 BOLT LEVER  pz 1
31 09203005 FLANGED NUT  pz 1
32 06326005 BRACKET MASTER CYLINDER  pz 1
33 06327005 BOLT FITTING  pz 2



9 - Rear brake 9_XE125_MY23
                            28/87



9 - Rear brake 9_XE125_MY23
                            29/87

# Code Description Specification UM Qty
1 07548005 REAR BRAKE DISC  pz 1
2 06212005 SCREW COUNTERSUNK  pz 6
3 08658005 CALIPER ASSY, REAR 2  pz 1
4 06273005 PISTON ASSY CALIPER  pz 1
5 06274005 CALIPER SEAL KIT  pz 1
6 06275005 SUPPORT PAD  pz 1
7 06276005 BLEED SCREW KIT  pz 1
8 06277005 BRAKE PAD KIT 2  pz 1
9 06278005 SHIM CALIPER  pz 1
10 06279005 SHIM CALIPER  pz 1
11 06280005 INSULATOR HEAT  pz 2
12 06281005 PIN PAD  pz 1
13 06221005 PLUG  pz 1
14 06283005 PIN SLIDE  pz 1
15 06224005 BOOT CALIPER  pz 1
16 06285005 PIN SLIDE  pz 1
17 06225005 BOOT 2  pz 1
18 06287005 RETAINER  pz 1
19 06288005 PROTECTOR DISK BRAKE  pz 1
20 06722005 BOLT FLANGE DEEP RECESS  pz 2
21 07543005 PROTECTOR  pz 1
22 06722005 BOLT FLANGE DEEP RECESS  pz 1
23 02112005 STOP SWITHC (BRAKING)  pz 1
24 06330005 PEDAL BRAKE  pz 1
25 06331005 BOLT my23, my24 pz 1
25 V0598005 REAR BRAKE PUMP PIN my25 pz 1
26 06332005 O-RING my23, my24 pz 2
26 V0599005 O-RING 10.78X2.62 NBR 70 SH my25 pz 2
27 06333005 CIRCLIP my23, my24 pz 1
27 V0612005 SAFETY SPLINT my25 pz 1
28 06334005 SPRING TENSION my23, my24 pz 1
28 V0246005 SPRING BRAKE LEVER OFFROAD 2T my25 pz 1
29 06335005 PIN CLEVIS my23, my24 pz 1
29 V0600005 REAR BRAKE PUMP PIN my25 pz 1
30 06336005 WASHER PLATE my23, my24 pz 1
30 V1355005 DISC FOOT BRAKE LEVER my25 pz 1
31 06337005 PIN COTTER  pz 1
32 06354005 RR. MASTER CYLINDER ASSY.  pz 1
33 06355005 CYLINDER KIT MASTER  pz 1
34 06356005 DADO  pz 1



9 - Rear brake 9_XE125_MY23
                            30/87

# Code Description Specification UM Qty
35 06357005 JOINT  pz 1
36 06358005 CAP RESERVOIR  pz 1
37 06359005 PLATE DIAPHRAGM  pz 1
38 06360005 DIAPHRAGM RESERVOIR  pz 1
39 06361005 BOLT  pz 2
40 06320005 SEPARATOR ASSY  pz 1
41 06321005 CIRCLIP  pz 1
42 07091005 BOLT,HEX. SOCKET BUTTON my23, my24 pz 2
42 V1144005 SCREW BRAKE PUMP PART M6X16 CH5 my25 pz 2
43 07544005 BRAKE LINE my23, my24 pz 1
43 V1412005 REAR BRAKE LINE XE300 my25 pz 1
44 06314005 BOLT UNION  pz 1
45 06313005 GASKET  pz 4
46 06368005 HOLDER BRAKE HOSE  pz 1
47 06369005 SCREW PAN HEAD my23, my24 pz 2
47 V1341005 SCREW M5X10_PH2 my25 pz 2
48 06370005 HOLDER BRAKE HOSE 2  pz 1
49 06369005 SCREW PAN HEAD my23, my24 pz 2
49 V1341005 SCREW M5X10_PH2 my25 pz 2



10 - Radiators 10_XE125_MY23
                            31/87



10 - Radiators 10_XE125_MY23
                            32/87

# Code Description Specification UM Qty
1 05711005 RADIATOR ASSY my23, my24 pz 1
2 05712005 DAMPER RADIATOR my23, my24 pz 1
3 05713005 TUBE FLEXIBLE VINYL my23, my24 pz 1
4 05714005 CLIP my23, my24 pz 1
5 05715005 RADIATORE DX my23, my24 pz 1
6 05716005 CAP RADIATOR my23, my24 pz 1
7 05712005 DAMPER RADIATOR my23, my24 pz 1
8 05718005 TUBO 1 my23, my24 pz 1
9 05719005 LINE my23, my24 pz 1
10 05720005 HOSE 3 my23, my24 pz 1
11 05721005 LINE my23, my24 pz 1
12 05722005 HOSE CLAMP ASSY my23, my24 pz 2
13 05723005 HOSE CLAMP ASSY my23, my24 pz 4
14 05724005 HOSE CLAMP ASSY my23, my24 pz 2
15 05725005 RUBBER my23, my24 pz 6
16 05726005 COLLAR my23, my24 pz 6
17 06739005 BOLT WITH WASHER my23, my24 pz 6
18 08660005 BOLT, WITH WASHER my23, my24 pz 1



10a - Radiators 10A_XE125_MY23
                            33/87



10a - Radiators 10A_XE125_MY23
                            34/87

# Code Description Specification UM Qty
1 V0132005 RIGHT RADIATOR OFF-ROAD 2T my25 pz 1
2 09850005 PIPE ROLLER BLACK my25 pz 110
3 V1151005 SCREW CH8 M6X12 my25 pz 2
4 V1120005 SCREW CLAMP 16 27 my25 pz 2
5 V1119005 SCREW CLAMP 12 22 my25 pz 4
6 V1819005 RETURN HOSE XX/XE125 my25 pz 1
7 V0134005 RADIATOR LEFT 2T my25 pz 1
8 01367005 RUBBER BAND my25 pz 1
9 V0136005 RADIATOR CAP 1.2 BAR my25 pz 1
10 V0288005 BUSHING RADIATOR my25 pz 6
11 06739005 BOLT WITH WASHER my25 pz 6
12 V1815005 LH COOLING PIPE XX/XE125 my25 pz 1
13 V1814005 RH COOLING PIPE XX/XE125 my25 pz 1
14 V0936005 CONNECTING PIECE Y 120° my25 pz 1
15 V1117005 CLAMP CLST8 260 GR my25 pz 5
16 V1813005 DELIVERY HOSE XX/XE125 my25 pz 1
17 V1116005 CLAMP CLST8 250 GR my25 pz 3
18 V0937005 CONNECTING PIECE Y 40° my25 pz 1
19 V1817005 RH RETURN HOSE XX/XE125 my25 pz 1
20 V1818005 LEFT RETURN HOSE XX/XE125 my25 pz 1



11 - Fuel tank 11_XE125_MY23
                            35/87



11 - Fuel tank 11_XE125_MY23
                            36/87

# Code Description Specification UM Qty
1 06446005 FUEL TANK XX/XE my23, my24 pz 1
1 V1851005 OFFROAD TANK 2T MY25 my25 pz 1
2 06606005 FUEL TANK CAP XX/XE my23, my24 pz 1
2 09353005 FUEL FILLER CAP my25 pz 1
3 06170005 HOSE, VACUUM SENSING Accessory pz 1
3 09850005 PIPE ROLLER BLACK STD pz 1
4 09644005 T-JUNCTION 5 MM  pz 3
5 NC450-0151 CANISTER NC450  pz 1
6 06171005 HOLDER DAMPER  pz 2
7 06157005 BOLT FLANGE my23, my24 pz 4
7 V1351005 SCREW M6X16 FLANG CH8 my25 pz 4
8 06173005 WASHER SPECIAL my23, my24 pz 2
8 V1142005 SOCKET TANK my25 pz 2
9 06174005 RUBBER my23, my24 pz 2
9 V0590005 RUBBER DAMPER TANK HOLDER my25 pz 2
10 06175005 BOLT  pz 2
11 06176005 BAND TANK FITTING 1  pz 1
12 07435005 HOLDER  pz 1
13 06194005 FUEL COCK ASSY my25 pz 1
13 09704005 FUEL COCK ASSY 1 my23, my24 pz 1
14 06179005 GASKET  pz 1
15 06180005 SEAL COCK  pz 1
16 V1393005 VITE  pz 2
17 06182005 SCREW  pz 2
18 06183005 WASHER PLATE  pz 2
19 09859005 HOSE GREY COPOLAN UML 7 x 12  pz 1
20 07533005 Double wire hose clamp  pz 2
21 06186005 BRACKET SEAT  pz 1
22 06187005 SCREW FLAT HEAD my23, my24 pz 1
22 V1352005 SCREW M6X20 my25 pz 1
23 06188005 DAMPER LOCATING 1 my23, my24 pz 1
23 V0934005 DAMPER RUBBER TANK my25 pz 1
24 06189005 DAMPER, LOCATING  pz 1
25 06191005 DAMPER LOCATING 3 my23, my24 pz 1
25 V0595005 RUBBER TANK OFFROAD 2T my25 pz 1
26 06192005 DAMPER LOCATING 4 my23, my24 pz 1
26 V0596005 RUBBER TANK OFFROAD 2T my25 pz 1
27 00807005 WASHER 6X12  pz 1
28 06190005 FASCETTA  pz 1
29 06177005 SCREW BIND my25 pz 1



11 - Fuel tank 11_XE125_MY23
                            37/87

# Code Description Specification UM Qty
29 08396005 VITE my23, my24 pz 1
30 09354005 BREATHER VALVE PETROL STEAM my25 pz 1



12 - Aspiration 12_XE125_MY23
                            38/87



12 - Aspiration 12_XE125_MY23
                            39/87

# Code Description Specification UM Qty
1 09437005 INTAKE MANIFOLD XX-XE 125  pz 1
2 09446005 AIRBOX FRONT, XX/XE MY23  pz 1
3 09500005 AIR FILTER OFF-ROAD 2T MY23  pz 1
4 09443005 AIR FILTER SUPPORT Accessory pz 1
4 09444005 AIR FILTER SUPPORT WITH REDUCTION STD pz 1
5 09442005 QUICK RELEASE RUBBER GROMMET  pz 2
6 09447005 AIRBOX REAR, XX/XE MY23  pz 1
7 09455005 AIR FILTER SUPPORT XX/XE MY23  pz 1
8 06573005 BOLT WITH WASHER my23, my24 pz 2
8 V1155005 SCREW CH8 M6X22 my25 pz 2
9 06562005 COLLAR my23, my24 pz 2
9 V1138005 BUSH my25 pz 2
10 00070005 CLIP M6  pz 2
11 07458005 SCREW  pz 1
12 05739005 HOSE CLAMP ASSY  pz 1
13 09529005 COMPLETE ENGINE XE125 2T MY23  pz 1
14 V0027005 REED VALVE ASSY  pz 1
15 09470005 GASKET FOR DISPATCH VALVE  pz 1
16 09716005 MARKED JOINT CARBURETOR XE  pz 1
17 05737005 BOLT FLANGE  pz 2
18 07426005 BOLT 6X20 TX ANTITAMPERING  pz 2
19 05738005 HOSE CLAMP ASSY  pz 1



13 - Exhaust 13_XE125_MY23
                            40/87



13 - Exhaust 13_XE125_MY23
                            41/87

# Code Description Specification UM Qty
1 08671005 EXHAUST OFFROAT 125 2T Accessory pz 1
1 09669005 EXHAUST XE125 2T EURO5 HOMOLOGATED STD pz 1
2 07457005 O RING 45x3.5 FMP my23, my24 pz 2
2 08705005 O RING, EXHAUST my25 pz 2
3 05827005 SPRING TENSION  pz 2
4 09124005 STAY MUFFLER 1  pz 1
5 06722005 BOLT FLANGE DEEP RECESS  pz 1
6 05830005 WASHER  pz 1
7 05831005 WASHER PLATE  pz 1
8 06708005 BOLT FLANGE DEEP RECESS  pz 1
9 08706005 STAY, MUFFLER 2  pz 1
10 05834005 RUBBER my23, my24 pz 1
10 V1578005 RUBBER DAMPER MANIFOLD HOLDER my25 pz 1
11 05835005 COLLAR my23, my24 pz 1
11 V1579005 BUSHING MANIFOLD my25 pz 1
12 08707005 BOLT my23, my24 pz 1
12 V1156005 SCREW CH8 M6X14 my25 pz 1
13 05837005 WASHER PLATE  pz 1
14 05838005 WASHER PLATE my23, my24 pz 1
14 V1130005 WASHER M6 my25 pz 1
15 06708005 BOLT FLANGE DEEP RECESS  pz 1
16 05840005 JOINT EXHAUST  pz 1
17 V0058005 SILENCER XE 125 2T MY23  pz 1
18 06947005 BOLT BUTTON HEAD  pz 4
19 07464005 SOUND ABSORBENT  pz 1
20 06708005 BOLT FLANGE DEEP RECESS my23, my24 pz 2
20 V1344005 SCREW M6X25 FLANG CH 8 my25 pz 2
21 09429005 COLLAR, SILENCER  pz 4
22 07456005 GASKET  pz 1
23 05847005 RUBBER my23, my24 pz 2
23 V1390005 RUBBER SILENCER EXHAUST my25 pz 2
25 00582005 SCREW-SOCKET CONVEX HEAD 6X12  pz 1
26 09852005 SILICONE TUBE 10X16  pz 1
27 00043005 AIS VALVE  pz 1
28 07454005 AIS BRACKET  pz 1
29 08542005 BOLT FLANGE DEEP RECESS  pz 1



14 - Handlebar - Controls 14_XE125_MY23
                            42/87



14 - Handlebar - Controls 14_XE125_MY23
                            43/87

# Code Description Specification UM Qty
1 06293005 HANDLEBAR my23, my24 pz 1
1 FT230042 HANDLEBAR REIKON BLACK 9101 my25 pz 1
2 07532005 PROTECTOR, HANDLEBAR  pz 1
3 07433005 6x10 BOLT FLANGE  pz 1
4 07437005 OFF-ROAD KNOB PAIR my23 pz 1
5 V0076005 THROTTLE HANDLE my23 pz 1
6 06298005 CAP GRIP UPPER  pz 1
7 06299005 CAP GRIP UNDER  pz 1
8 06300005 CAP WIRE  pz 1
9 06708005 BOLT FLANGE DEEP RECESS  pz 2
10 06302005 ROTOR  pz 1
11 06303005 COLLAR  pz 1
12 06304005 SCREW OVAL HEAD  pz 1
13 06305005 SCREW OVAL HEAD  pz 1
14 06306005 COVER CAP GRIP  pz 1
15 08710005 CABLE, THROTTLE 1  pz 1
16 06308005 CABLE CLUTCH  pz 1
17 06309005 O-RING  pz 1
18 06310005 BOOT CABLE  pz 1
19 06311005 COLLAR  pz 1
20 06377005 HOLDER LEVER 1  pz 1
21 08295005 LEVER 1  pz 1
22 06379005 BOLT  pz 1
23 06380005 NUT LENS FITTING  pz 1
24 06381005 BOLT ADJUSTING  pz 1
25 09207005 DADO  pz 1
26 06383005 BOLT  pz 1
27 06384005 COVER HANDLE LEVER 1  pz 1
28 06385005 HOLDER LEVER LOWER 1  pz 1
29 05737005 BOLT FLANGE  pz 2
30 06387005 SWITCH HANDLE 1  pz 1
30 06531005 LEFT LIGHTS SWITCH E5 my23, my24 pz 1
30 07729005 MY21 CAB LIGHTS DEVICE my25 pz 1
31 07663005 ENGINE KILL SWITCH (RIGHT)  pz 1
32 07660005 KOSO DB EX-02 METER  pz 1
33 09663005 TACHYMETER SUPPORTING BRACKET XE my23, my24 pz 1
33 V1821005 STAFFA STRUMENTAZIONE XE125 my25 pz 1
34 07407005 REAR-VIEW MIRROR E-141 WITH IRON CLAMP  pz 1
35 08629005 BRACKET HEADLIGHT FAIRING XE MY22 my23, my24 pz 2
35 V1820005 LH SUPPORT PLATE FOR XE125 MASK my25 pz 2



14 - Handlebar - Controls 14_XE125_MY23
                            44/87

# Code Description Specification UM Qty
36 05178005 WASHER  pz 1
37 00496005 SCREW M4x1.25x18  pz 2
38 08583005 GOMMINO CRUSCOTTO KOSO  pz 2
39 08499020 LEVER HOLDER ASSY, 1  pz 2
40 06388005 FASCETTA  pz 1
41 08577005 MAPPING SWITCH OFF-ROAD my23, my24 pz 1
41 09899005 MAP SWITCH MY24 my25 pz 1
42 06389005 CLAMP  pz 1
43 V0935005 2T GAS SINGLE CABLE RING my24, my25 pz 1
44 V1480005 CLAMP RUBBER L88  pz 2
45 V1481005 RUBBER CLAMP L43/66 DOUBLE SIZE  pz 2
46 V0993005 PAIR OF LOCK-ON OFF KNOB my24, my25 pz 1



15 - Front Bodywork 15_XE125_MY23
                            45/87



15 - Front Bodywork 15_XE125_MY23
                            46/87

# Code Description Specification UM Qty
1 07500005 FRONT FENDER OFF-ROAD WHITE white, my23, my24 pz 1
1 07504005 MUDGUARD black pz 1
1 V0234005 FRONT FENDER OFF ROAD MY24 white, my25 pz 1
2 06597005 COLLAR my25 pz 4
2 08641005 COLLAR my23, my24 pz 4
3 06598005 BOLT FLANGE  pz 4
4 06599005 WASHER PLATE  pz 4
5 06030005 PANEL 1  pz 2
6 06565005 SCREW WITH WASHER my23, my24 pz 2
6 V1122005 SCREW M6 FLANG. CH8 my25 pz 2
7 08301005 BOLT FLANGE my23, my24 pz 4
7 V1122005 SCREW M6 FLANG. CH8 my25 pz 4
8 00340005 WASHER-SPACE  pz 2
9 06562005 COLLAR  pz 2
10 07496005 RIGHT SPOILER XX/XE 2T white, my23, my24 pz 1
10 V0219005 RH CONVEYOR XX/XE BLACK black pz 1
10 V0274005 RADIATOR COVER RIGHT 2T MY24 white, my25 pz 1
11 00807005 WASHER 6X12  pz 3
12 07455005 BUSHING  pz 4
13 07495005 LEFT SPOILER XX/XE white, my23, my24 pz 1
13 V0218005 LEFT CONVEYOR XX/XE BLACK black pz 1
13 V0273005 RADIATOR COVER LEFT 2T MY24 white, my25 pz 1
14 08627005 GUIDE, CABLE, XE  pz 1
15 07364005 KIT FORK GUARD XEF white, my25 pz 1
15 07662005 FORK SLIDER PROTECTORS (PAIR) white, my23, my24 pz 1
15 V0222005 XX/XE BLACK STEEL GUARD KIT black, my23, my24 pz 1
16 02163005 HANDGUARD (WHITE) WITHOUT STICKER white pz 1
16 04194005 HANDGUARD (BLACK) WITHOUT STICKER black pz 1
17 06161005 BOLT my23, my24 pz 6
17 V1358005 SCREW M6 PART4 my25 pz 6
18 06162005 CLAMP  pz 1
19 06163005 CLAMP my23, my24 pz 1
19 V1529005 CABLE GUIDE XE300 my25 pz 1
20 05758005 BOLT FLANGE my23, my24 pz 2
20 V1654005 SCREW M5X16 CH8 FLANG my25 pz 2
21 07501005 HEADLIGHT FAIRING XE/XEF my23, my24 pz 1
21 V1172005 OFFROAD HEADLIGHT HOLDER MY24 my25 pz 1
22 05466005 LED HEADLIGHT XE/XEF  pz 1
23 07467005 SPRING  pz 1
24 00049005 VITE 6X40 TBB UNI 7380  pz 1



15 - Front Bodywork 15_XE125_MY23
                            47/87

# Code Description Specification UM Qty
25 07694005 BUSHING  pz 2
26 09795005 DIRECTION IND. ARROW FRONT RH / REAR LH  pz 1
27 09796005 DIRECTION IND. ARROW FRONT LH / REAR RH  pz 1
28 00042005 SCREW-FLANGED 5X16  pz 2
29 00267005 NUT-LOCK 5 LOW  pz 2
30 07478005 SCREW  pz 1
31 02540005 SCREW-SOCKET CONVEX HEAD 6X16  pz 3
32 07389005 PVC FAIRLEAD KB 8-10-14-4 BLACK  pz 2
33 09733005 GUARD ENGINE  pz 1
34 06945005 BOLT WITH WASHER  pz 3
35 V0271005 RADIATOR PROTECTION LEFT 2T MY24 my25 pz 1
36 V0272005 RADIATOR PROTECTION RIGHT 2T MY24 my25 pz 1



16 - Rear bodywork 16_XE125_MY23
                            48/87



16 - Rear bodywork 16_XE125_MY23
                            49/87

# Code Description Specification UM Qty
1 09504005 SEAT W/ BRACKETS XX/XE MY23 white pz 1
1 V0920005 XX/XE MY23 BLACK SADDLE WITH STIRRUPS black pz 1
2 06561005 BOLT WITH WASHER  pz 2
3 09453005 REAR FENDER XE MY23  pz 1
4 09516005 SOCKET 6.5X9.5X15.1  pz 2
5 08542005 BOLT FLANGE DEEP RECESS  pz 2
6 06568005 NUT REAR FENDER  pz 2
7 06569005 BOLT FLANGE  pz 2
8 06570005 WASHER PLATE my23, my24 pz 2
8 V1356005 WASHER M6X15 1.25 my25 pz 2
9 08063005 GUARD FLAP  pz 1
10 06600005 SCREW TAPPING  pz 2
11 09448005 COVER, UNDER SEAT, XX/XE MY23 my23, my24 pz 1
11 V0973005 COVER SEAT BOTTOM XE300 my25 pz 1
12 06556005 BOLT  pz 4
13 06557005 WASHER SPRING  pz 4
14 09450005 SIDE COVER LEFT XX/XE MY23  pz 1
15 09451005 SIDE COVER RIGHT XX/XE MY23  pz 1
16 09422005 BOLT M8X18, COLLAR 19  pz 2
17 06566005 COLLAR  pz 1
18 05758005 BOLT FLANGE my23, my24 pz 1
18 V1150005 SCREW CH8 M6X16 my25 pz 1
19 07458005 SCREW  pz 6
20 00070005 CLIP M6  pz 2
21 06739005 BOLT WITH WASHER my23, my24 pz 1
21 V1462005 SCREW M6X30 CH8 my25 pz 1
22 09319005 COVER white pz 1
22 V1385005 XX-XE BLACK SEAT COVER black pz 1
23 07474005 PLATE  pz 1
24 06559005 COLLAR my23, my24 pz 2
24 V1137005 BUSH my25 pz 2
25 06186005 BRACKET SEAT  pz 1
26 06555005 BRACKET SEAT  pz 2
27 06187005 SCREW FLAT HEAD  pz 1
28 09442005 QUICK RELEASE RUBBER GROMMET  pz 2
29 09449005 SIDE COVER AIRBOX XX/XE MY23  pz 1
30 09454005 SUPPORT PLATE, XE MY23  pz 1
31 09533005 LICENSE PLATE HOLDER XE  pz 1
32 00267005 NUT-LOCK 5 LOW  pz 3
33 00056005 WASHER 5X10  pz 3



16 - Rear bodywork 16_XE125_MY23
                            50/87

# Code Description Specification UM Qty
34 00042005 SCREW-FLANGED 5X16  pz 3
35 00334005 SCREW-FLANGED 5X12  pz 4
36 V1593005 EXHAUST RUBBER PAD my25 pz 1



17 - Electrical circuit 17_XE125_MY23
                            51/87



17 - Electrical circuit 17_XE125_MY23
                            52/87

# Code Description Specification UM Qty
1 V0068020 XE125 MY23 APPROVED MAPPED ECU STD pz 1
1 V0305005 CDI XE125 MY23 UK Accessory pz 1
2 08711005 IGNITION COIL ASSY  pz 1
3 06391005 PIPETTA CANDELA  pz 1
4 06392005 BOLT FLANGE  pz 2
5 06393005 CORE SIDE  pz 1
6 07410005 GROMMET  pz 1
7 00798005 MAINTENANCE-FREE 3 AH BATTERY my23, my24 pz 1
7 V1077005 BATTERY CAB 125 my25 pz 1
8 00898005 SWINGARM USD BEEPER my23, my24 pz 1
8 V0198005 LEB ACOUSTIC SIGNAL my25 pz 1
9 08405005 BATTERY BAND XEF-XXF  pz 1
10 09496005 WIRING XE125 MY23 my23, my24 pz 1
11 06396005 FASCETTA  pz 1
12 07473005 ADAPTER Accessory pz 1
13 02524005 SENSOR ODOMETER VAPOR 2T my23, my24 pz 1
13 08535005 SPEED SENSOR my25 pz 1
14 00045005 SCREW-SOCKET CONVEX HEAD 6X16 my25 pz 1
14 09734005 MAGNET SPEED SENSOR XE my23, my24 pz 1
15 04935005 CLOSURE my25 pz 1
15 09753005 SPEED SENSOR BRACKET my23, my24 pz 1
16 00582005 SCREW-SOCKET CONVEX HEAD 6X12  pz 1
17 07397005 HORN SUPPORTING BRACKET XE  pz 1
18 00070005 CLIP M6  pz 1
19 01199005 FLASHER RELAY (TURN SIGNAL RELAY) 10W  pz 1
20 07425005 VOLTAGE REGULATOR XE  pz 1
21 09795005 DIRECTION IND. ARROW FRONT RH / REAR LH  pz 1
22 09796005 DIRECTION IND. ARROW FRONT LH / REAR RH  pz 1
23 05466005 LED HEADLIGHT XE/XEF  pz 1
24 05113005 TAILLIGHT WITH LED LICENSE PLATE LIGHT  pz 1
25 07660005 KOSO DB EX-02 METER  pz 1
26 06399005 DAMPER  pz 1
27 10215005 SWITCH RUN OFF RACING VERSION  pz 1
28 05457005 RELAY  pz 1
30 V0166005 CABLE BRIDGE HEADLIGHT XE125 MY23  pz 1
31 00267005 NUT-LOCK 5 LOW  pz 2
32 00340005 WASHER-SPACE  pz 1
33 V1875005 MAIN HARNESS XE125 MY25 my25 pz 1
34 V2008005 AUXILIARY HARNESS XE125 MY25 my25 pz 1
35 V1601005 CLAMP L175 my25 pz 1



17 - Electrical circuit 17_XE125_MY23
                            53/87

# Code Description Specification UM Qty
36 V1011005 RUBBER HOLDER RELAY my25 pz 1



18 - Booklets - Decalco 18_XE125_MY23
                            54/87



18 - Booklets - Decalco 18_XE125_MY23
                            55/87

# Code Description Specification UM Qty
1 10288005 USER MANUAL 2T MY23  pz 1
2 09421005 ADHESIVE SET white my23 pz 1
2 V0235005 GRAPHIC KIT, XE125 MY24 White my24 pz 1
2 V0912005 XE MY24 FLUO YELLOW STICKER KIT black my24 pz 1
2 V2079005 XE MY25 STICKER KIT my25 pz 1
3 04311005 AMBER CURVED PERFORMANCE REFLECTOR  pz 2
4 V0086005 REFLECTOR RED OVAL  pz 1
5 07441005 ADHESIVE  pz 1
6 07472005 XE RACING KIT DETAILS my25 pz 1
6 10213005 INSTRUCTIONS KIT RACING XE MY23 my23, my24 pz 1
7 07442005 STICKER CHOKE XE12  pz 1
8 05154005 ADHESIVE  pz 1
9 V0178005 MOTOREX ENGINE CRANKCASE STICKER  pz 1
10 09893005 STICKER KIT FORK KYB  pz 1



19 - Crankcase 19_XE125_MY23
                            56/87



19 - Crankcase 19_XE125_MY23
                            57/87

# Code Description Specification UM Qty
1 09311005 CRANKCASE 1  pz 1
2 09312005 RIGHT CRANKCASE BLOCK  pz 1
3 05852005 CONNECTOR SUCTION PIPE  pz 1
4 05853005 HOSE  pz 1
5 05854005 PIN DOWEL  pz 2
6 06822005 BOLT FLANGE DEEP RECESS  pz 1
7 08225005 GASKET  pz 1
8 05857005 BOLT HEXAGON SOCKET HEAD  pz 6
9 05858005 BOLT HEXAGON SOCKET HEAD  pz 4
10 05859005 BOLT HEXAGON SOCKET HEAD  pz 1
11 05860005 BOLT HEXAGON SOCKET HEAD  pz 1
12 05861005 GUIDE, CABLE  pz 1
13 05862005 HOLDER  pz 1
14 05863005 BOLT FLANGE  pz 1
15 05864005 PIN DOWEL  pz 1
16 05865005 O-RING  pz 1



20 - Crankcase covers 20_XE125_MY23
                            58/87



20 - Crankcase covers 20_XE125_MY23
                            59/87

# Code Description Specification UM Qty
1 05866005 LEFT CRANKCASE COVER  pz 1
2 05867005 LEFT CRANKCASE GASKET  pz 1
3 08542005 BOLT FLANGE DEEP RECESS  pz 4
4 05870005 COVER SPROCKET  pz 1
5 05871005 GUIDE CHAIN  pz 1
6 09703005 SCREW PAN HEAD  pz 2
7 09313005 COVER CRANKCASE 3  pz 1
8 05874005 GASKET CRANKCASE COVER RIGHT  pz 1
9 05875005 PIN DOWEL  pz 2
10 05876005 PLUG OIL  pz 1
11 05877005 O-RING  pz 1
12 08542005 BOLT FLANGE DEEP RECESS  pz 6
13 WR125-0283 BOLT FLG DEEP RECESS M6x40  pz 1
14 06044005 BOLT FLANGE  pz 1
15 07462005 COVER CLUTCH  pz 1
16 05882005 GASKET 2  pz 1
17 09315005 BOLT FLANGE DEEP RECESS  pz 1
18 06708005 BOLT FLANGE DEEP RECESS  pz 5
19 05708005 PIN DOWEL  pz 2
20 05886005 BOLT BUTTON HEAD  pz 1
21 05705005 GASKET  pz 1



21 - Motor shaft - Piston 21_XE125_MY23
                            60/87



21 - Motor shaft - Piston 21_XE125_MY23
                            61/87

# Code Description Specification UM Qty
1 09241005 CRANKSHAFT ASSY  pz 1
2 09242005 CRANKSHAFT  pz 1
3 09243005 CRANKSHAFT  pz 1
4 09244005 ROD CONNECTING  pz 1
5 09245005 PIN CRANK  pz 1
6 05680005 WASHER PLATE  pz 2
7 05681005 BALL BEARINGS  pz 1
8 09246005 PISTON RED pz 1
8 09247005 PISTON ORANGE pz 1
8 09248005 PISTON GREEN pz 1
8 09249005 PISTON PURPLE pz 1
9 05686005 RING PISTON  pz 1
10 09250005 PISTON PIN  pz 1
11 05688005 CIRCLIP  pz 2
12 05689005 BEARING  pz 1
13 05690005 BALL BEARINGS KOYO pz 2
14 05691005 PARAOLIO  pz 1
15 05692005 PARAOLIO  pz 1
16 05693005 KEY WOODRUFF  pz 1
17 09472005 PISTON COMPL.  pz 1



22 - Head - Cylinder 22_XE125_MY23
                            62/87



22 - Head - Cylinder 22_XE125_MY23
                            63/87

# Code Description Specification UM Qty
1 10216005 HEAD CYLINDER  pz 1
2 05617005 BOLT STUD  pz 5
3 05618005 NUT CROWN  pz 5
4 05619005 WASHER PLATE  pz 5
5 05620005 O-RING  pz 1
6 05621005 O-RING  pz 1
7 07779005 PIN DOWEL  pz 2
8 09252005 CYLINDER 1  pz 1
9 09253005 GASKET CYLINDER  pz 1
10 05624005 BOLT STUD  pz 2
11 05625005 BOLT STUD  pz 2
12 05626005 PIN DOWEL  pz 2
13 05627005 NUT  pz 4
14 10217005 SPARK PLUG NGK BR 9EVX  pz 1
15 V0024005 VALVE ASSY  pz 1
16 V0025005 VALVE ASSY  pz 1
17 09256005 VITE  pz 4
18 05632005 SHAFT  pz 1
19 05633005 LEVER LINK  pz 1
20 05634005 BOLT SOCKET  pz 1
21 05635005 HOLDER  pz 1
22 05636005 PARAOLIO  pz 1
23 09257005 COVER  pz 1
24 05638005 PIPE BREATHER  pz 1
25 05639005 CLIP  pz 1
26 05640005 GASKET  pz 1
27 09258005 BOLT WITH WASHER  pz 4
28 05642005 MOLLA DI TORSIONE  pz 2
29 05643005 COLLAR  pz 2
30 09259005 HOUSING  pz 1
31 09260005 GASKET  pz 1
32 07807005 VITE  pz 3
33 05647005 WASHER PLATE  pz 3
34 09261005 GASKET  pz 1



23 - Clutch 23_XE125_MY23
                            64/87



23 - Clutch 23_XE125_MY23
                            65/87

# Code Description Specification UM Qty
1 05906005 GEAR PRIMARY DRIVE  pz 1
2 05907005 COLLAR  pz 1
3 05908005 BOLT FLANGE  pz 1
4 05909005 PRIMARY DRIVEN GEAR COMP.  pz 1
5 05910005 BOSS CLUTCH  pz 1
6 05911005 PLATE CLUTCH 2  pz 7
7 05912005 PLATE FRICTION  pz 8
8 05913005 PLATE PRESSURE 1  pz 1
9 09262005 SPRING COMPRESSION  pz 5
10 05915005 SCREW WITH WASHER  pz 5
11 05916005 WASHER PLATE  pz 1
12 05917005 WASHER  pz 1
13 05918005 BALL BEARINGS  pz 1
14 05916005 WASHER PLATE  pz 1
15 05920005 WASHER LOCK  pz 1
16 05921005 DADO  pz 1
17 05922005 ROD PUSH 1  pz 1
18 05923005 BALL BEARINGS  pz 1
19 05924005 WASHER PLATE  pz 1
20 05699005 CIRCLIP  pz 1
21 05926005 BALL  pz 1
22 09263005 ROD PUSH  pz 1
23 05928005 PUSH LEVER ASSY  pz 1
24 05929005 BALL BEARINGS  pz 1
25 05930005 PARAOLIO  pz 1
26 09473005 CLUTCH KIT PADS  pz 1
27 09474005 CLUTCH KIT COMPLETE  pz 1



24 - Water pump 24_XE125_MY23
                            66/87



24 - Water pump 24_XE125_MY23
                            67/87

# Code Description Specification UM Qty
1 05694005 IMPELLER SHAFT ASSY  pz 1
2 05695005 GEAR  pz 1
3 05696005 PIN DOWEL  pz 1
4 05697005 WASHER PLATE  pz 2
5 05698005 COLLAR  pz 1
6 05699005 CIRCLIP  pz 1
7 05700005 PARAOLIO  pz 1
8 05701005 PARAOLIO  pz 1
9 05661005 BALL BEARINGS UR KOYO pz 1
10 05704005 COVER HOUSING  pz 1
11 05705005 GASKET  pz 1
12 05706005 BOLT FLANGE  pz 1
13 05707005 GASKET HOUSING COVER 2  pz 1
14 05708005 PIN DOWEL  pz 2
15 09315005 BOLT FLANGE DEEP RECESS  pz 1
16 06708005 BOLT FLANGE DEEP RECESS  pz 3



25 - Exhaust valve control 25_XE125_MY23
                            68/87



25 - Exhaust valve control 25_XE125_MY23
                            69/87

# Code Description Specification UM Qty
1 05652005 PLATE THRUST  pz 1
2 V0026005 VITE  pz 1
3 09264005 PUSH ROD ASSY  pz 1
4 05655005 COLLAR  pz 1
5 05656005 WASHER PLATE  pz 1
6 07812005 BOLT WITH WASHER  pz 1
7 05636005 PARAOLIO  pz 1
8 05659005 FORK GOVERNOR  pz 1
9 05660005 BOLT HEXAGON SOCKET HEAD  pz 2
10 05661005 BALL BEARINGS  pz 2
11 05662005 SHAFT GOVERNOR  pz 1
12 05663005 GEAR GOVERNOR  pz 1
13 05674005 SPRING COMPRESSION  pz 1
14 05665005 COLLAR  pz 1
15 05666005 WASHER PLATE  pz 3
16 05667005 COLLAR  pz 1
17 05668005 BALL BEARINGS  pz 2
18 05669005 COLLAR  pz 1
19 05670005 RETAINER  pz 1
20 05671005 BALL  pz 4
21 05672005 PIN DOWEL  pz 1
22 05673005 COLLAR AP pz 1



26 - Shift control 26_XE125_MY23
                            70/87



26 - Shift control 26_XE125_MY23
                            71/87

# Code Description Specification UM Qty
1 05975005 SEGMENT  pz 1
2 09265005 SHIFT SHAFT ASSY  pz 1
3 05977005 LEVER SHIFT  pz 1
4 08055005 MOLLA DI TORSIONE  pz 1
5 05979005 WASHER  pz 1
6 05980005 WASHER PLATE  pz 1
7 05981005 PARAOLIO  pz 1
8 05982005 PIN DOWEL  pz 1
9 05983005 SHIFT PEDAL ASSY  pz 1
10 06726005 BOLT FLANGE DEEP RECESS  pz 1
11 01757005 OIL SEAL CLUTCH CONTROL ROD 125 LC  pz 1
12 05986005 PIN SHIFT  pz 1
13 05987005 ROLLER SHIFT LEVER  pz 1
14 05988005 PAWL SHIFTER  pz 2
15 05989005 SPRING COMPRESSION  pz 2
16 05990005 PIN PAWL  pz 2
17 05991005 GUIDE SHIFT  pz 1
18 05992005 BOLT  pz 2



27 - Desmodromic 27_XE125_MY23
                            72/87



27 - Desmodromic 27_XE125_MY23
                            73/87

# Code Description Specification UM Qty
1 09266005 SHIFT ROLLER  pz 1
2 05964005 BALL BEARINGS  pz 1
3 09187005 BOLT WITH WASHER  pz 2
4 05966005 PLATE STOPPER  pz 2
5 05967005 STOPPER LEVER ASSY  pz 1
6 09479005 LEVER SPRING  pz 1
7 05969005 BOLT  pz 1
8 05970005 FORK, SHIFT 1  pz 1
9 05971005 FORK, SHIFT 2  pz 1
10 05972005 FORK SHIFT 3  pz 1
11 09268005 WASHER  pz 1
12 09269005 WASHER  pz 1
13 06914005 SPRING COMPRESSION  pz 4



28 - Gear Shift 28_XE125_MY23
                            74/87



28 - Gear Shift 28_XE125_MY23
                            75/87

# Code Description Specification UM Qty
1 05931005 BALL BEARINGS  pz 1
2 05932005 PLATE BEARING COVER  pz 1
3 05933005 VITE  pz 1
4 09270005 AXLE MAIN (13T)  pz 1
5 09271005 GEAR 6TH PINION (18T)  pz 1
6 05948005 WASHER PLATE  pz 1
7 01770005 CIRCLIP  pz 1
8 09272005 GEAR 3RD PINION (17T/17T)  pz 1
9 09273005 GEAR 5TH PINION (17T)  pz 1
10 09274005 GEAR 2ND PINION (15T)  pz 1
11 06887005 COLLAR  pz 1
12 05942005 BALL BEARINGS  pz 1
13 05943005 BALL BEARINGS  pz 1
14 09275005 DRIVE AXLE  pz 1
15 05945005 GEAR 1ST WHEEL (31T)  pz 1
16 09276005 GEAR 6TH WHEEL (19T)  pz 1
17 01770005 CIRCLIP  pz 1
18 05948005 WASHER PLATE  pz 1
19 09277005 GEAR 4TH WHEEL (23T)  pz 1
20 09278005 GEAR 3RD WHEEL (27T)  pz 1
21 09279005 GEAR 5TH WHEEL (20T)  pz 1
22 05952005 CIRCLIP  pz 1
23 05953005 WASHER PLATE  pz 1
24 09280005 GEAR 2ND WHEEL (29T)  pz 1
25 05955005 BALL BEARINGS  pz 1
26 05932005 PLATE BEARING COVER  pz 1
27 05933005 VITE  pz 1
28 05958005 PARAOLIO  pz 1
29 05959005 COLLAR  pz 1
30 05960005 PINION Z13  pz 1
31 05961005 WASHER LOCK Accessory pz 1
32 05962005 NUT Accessory pz 1
33 07398005 FRONT SPROCKET RUBBER DISC XE STD pz 1
34 07392005 SPRING STD pz 1
35 07399005 LOWERED NUT M18x1 STD pz 1
36 07400005 BUSHING STD pz 1



29 - Starter 29_XE125_MY23
                            76/87



29 - Starter 29_XE125_MY23
                            77/87

# Code Description Specification UM Qty
1 05888005 GEAR KICK IDLE  pz 1
2 05889005 WASHER PLATE  pz 1
3 05890005 CIRCLIP  pz 1
4 09281005 KICK AXLE ASSY  pz 1
5 05892005 GEAR KICK  pz 1
6 05893005 CLIP  pz 1
7 05894005 MOLLA DI TORSIONE  pz 1
8 05895005 WASHER PLATE  pz 1
9 05896005 WASHER  pz 1
10 05897005 PARAOLIO  pz 1
11 05898005 KICK CRANK ASSY  pz 1
12 05899005 BOSS KICK CRANK  pz 1
13 05900005 SPRING COMPRESSION  pz 1
14 05901005 BALL  pz 1
15 05902005 O-RING  pz 1
16 05903005 SCREW COUNTERSUNK  pz 1
17 08663005 BOLT, HEXAGON  pz 1
18 08664005 WASHER, PLATE  pz 1



30 - Flywheel 30_XE125_MY23
                            78/87



30 - Flywheel 30_XE125_MY23
                            79/87

# Code Description Specification UM Qty
1 07381005 STATOR XE125 my25 pz 1
1 08500005 FANTIC STATOR XE125 my23, my24 pz 1
2 09283005 ROTOR ASSY  pz 1
3 V0043005 BOLT HEXAGON SOCKET HEAD  pz 3
4 06375005 NUT  pz 1
5 06376005 WASHER PLATE  pz 1



31 - Carburetor 31_XE125_MY23
                            80/87



31 - Carburetor 31_XE125_MY23
                            81/87

# Code Description Specification UM Qty
1 09666005 CARBURETOR ASSY PWK38 XX125 MY22  pz 1
2 07859005 PLUNGER STARTER  pz 1
3 07860005 FLOAT  pz 1
4 07861005 GASKET FLOAT CHAMBER  pz 1
5 07862005 PLUG STRAIGHT SCREW  pz 1
6 07863005 O-RING  pz 1
7 07864005 VALVE NEEDLE  pz 1
8 07865005 PLATE THRUST  pz 2
9 07866005 JET, SLOW (#52) Accessory pz 1
9 07867005 JET, SLOW (#62) Accessory pz 1
9 07868005 JET, SLOW (#60) Accessory pz 1
9 07869005 JET, SLOW (#58) Accessory pz 1
9 07870005 JET, SLOW (#55) Accessory pz 1
9 07871005 JET, SLOW (#50) Accessory pz 1
9 08988001 IDLE JET (#65) STD pz 1
9 08989001 IDLE JET (#68) Accessory pz 1
9 08990001 IDLE JET (#70) Accessory pz 1
9 08991001 IDLE JET (#72) Accessory pz 1
9 08992001 IDLE JET (#75) Accessory pz 1
9 08993001 IDLE NOZZLE (#78) Accessory pz 1
9 08994001 IDLE JET (#80) Accessory pz 1
9 09815005 IDLE JET (#35) Accessory pz 1
10 09003001 NOZZLE NEEDLE (NYEH) Accessory pz 1
10 09004001 NOZZLE NEEDLE (NYDH) Accessory pz 1
10 09005001 NOZZLE NEEDLE (NYCH) Accessory pz 1
10 09006001 NOZZLE NEEDLE (NYFH) Accessory pz 1
10 09007001 NOZZLE NEEDLE (NYEG) Accessory pz 1
10 09008001 NOZZLE NEEDLE (NYDG) Accessory pz 1
10 09009001 NOZZLE NEEDLE (NYCG) Accessory pz 1
10 09010001 NOZZLE NEEDLE (NYFG) Accessory pz 1
10 09011001 NOZZLE NEEDLE (NYEF) Accessory pz 1
10 09012001 NOZZLE NEEDLE (NYDF) Accessory pz 1
10 09013001 NOZZLE NEEDLE (NYCF) STD pz 1
10 09014001 NOZZLE NEEDLE (NYFF) Accessory pz 1
10 09015001 NOZZLE NEEDLE (NYEE) Accessory pz 1
10 09016001 NOZZLE NEEDLE (NYDE) Accessory pz 1
10 09017001 NOZZLE NEEDLE (NYCE) Accessory pz 1
10 09018001 NOZZLE NEEDLE (NYFE) Accessory pz 1
10 09019001 NOZZLE NEEDLE (NYED) Accessory pz 1
10 09020001 NOZZLE NEEDLE (NYDD) Accessory pz 1



31 - Carburetor 31_XE125_MY23
                            82/87

# Code Description Specification UM Qty
10 09021001 NOZZLE NEEDLE (NYCD) Accessory pz 1
10 09022001 NOZZLE NEEDLE (NYFD) Accessory pz 1
11 07894005 CIRCLIP  pz 1
12 V0032005 VALVE ASSY  pz 1
13 07896005 HOLDER  pz 1
14 07897005 GASKET  pz 1
15 V0033005 PILOT SCREW SET  pz 1
16 07899005 SPRING THROTTLE VALVE  pz 1
17 07900005 CLIP  pz 1
18 V0034005 BOLT HEXAGON SOCKET HEAD  pz 4
19 07902005 HOSE, VACUUM SENSING  pz 2
20 07903005 VENT HOSE 1  pz 1
21 07904005 PIN CLEVIS  pz 1
22 07905005 CLIP  pz 5
23 07912005 JET, MAIN (#175) Accessory pz 1
23 07913005 JET, MAIN (#172) Accessory pz 1
23 07914005 JET, MAIN (#170) Accessory pz 1
23 07915005 JET, MAIN (#168) Accessory pz 1
23 07916005 JET, MAIN (#165) Accessory pz 1
23 07917005 JET, MAIN (#162) Accessory pz 1
23 08997001 MAIN NOZZLE (#160) STD pz 1
23 08998001 MAIN NOZZLE (#158) Accessory pz 1
23 08999001 MAIN NOZZLE (#155) Accessory pz 1
23 09000001 MAIN NOZZLE (#152) Accessory pz 1
23 09001001 MAIN NOZZLE (#150) Accessory pz 1
23 09002001 MAIN NOZZLE (#148) Accessory pz 1
23 09814005 JET, MAIN (#162) Accessory pz 1
24 07918005 COLLAR  pz 1
25 09284005 BOLT WITH WASHER  pz 2
26 07920005 HOSE  pz 1
27 07921005 JET (#50) Accessory pz 1
27 07922005 JET (#55) Accessory pz 1
27 07923005 JET (#60) Accessory pz 1
27 07926005 JET (#40) Accessory pz 1
27 08995001 STARTER NOZZLE (#35) STD pz 1
27 08996001 STARTER NOZZLE (#45) Accessory pz 1
28 07927005 PASSACAVO  pz 1
29 07928005 SCREW PAN HEAD  pz 1
30 09285005 SOLENOID VALVE  pz 1
31 07930005 O-RING  pz 1



31 - Carburetor 31_XE125_MY23
                            83/87

# Code Description Specification UM Qty
32 07931005 COLLAR  pz 1
33 07932005 SPRING  pz 1
34 07933005 SCREW THROTTLE  pz 1
35 07934005 SPRING THROTTLE STOP  pz 1
36 09286005 PUSH LEVER ASSY  pz 1
37 07936005 VITE  pz 2
38 09287005 THROTTLE SENSOR ASSY  pz 1
39 07938005 O-RING  pz 1
40 08348005 VITE  pz 1
41 V1376005 GRAIN M4X6 Accessory pz 1



100 - Suggested Spare Parts 2-Stroke 100_XE125_MY23
                            84/87



100 - Suggested Spare Parts 2-Stroke 100_XE125_MY23
                            85/87

# Code Description Specification UM Qty
1 06114005 SEAL DUST  pz 1
2 05912005 PLATE FRICTION  pz 8
3 05911005 PLATE CLUTCH 2  pz 7
4 05621005 O-RING  pz 1
5 05620005 O-RING  pz 1
6 06424005 PISTON COMPL.  pz 1
8 05867005 LEFT CRANKCASE GASKET  pz 1
9 05882005 GASKET 2  pz 1
10 05874005 GASKET CRANKCASE COVER RIGHT  pz 1
11 05707005 GASKET HOUSING COVER 2  pz 1
12 10217005 SPARK PLUG NGK BR 9EVX  pz 1
13 09500005 AIR FILTER OFF-ROAD 2T MY23  pz 1
14 09253005 GASKET CYLINDER  pz 1
15 07413005 REAR SPROCKET 520 Z46  XE 125  pz 1
16 06268005 CHAIN 520 114 LINKS WITH MASTER JOINT my23, my24 pz 1
16 V0226005 CHAIN ??ENDURO 520 WITH CLASP 114 my25 pz 1
17 05960005 PINION Z13  pz 1
18 06201005 SPOKE SET FRONT  pz 1
19 06263005 SPOKE SET REAR  pz 1
20 08739005 FRONT BRAKE PADS  pz 1
21 06277005 BRAKE PAD KIT 2  pz 1
22 09225020 SCREW SET OFF ROAD  pz 1



101 - Suggested Spare Parts 2 Stroke 101_XE125_MY23
                            86/87



101 - Suggested Spare Parts 2 Stroke 101_XE125_MY23
                            87/87

# Code Description Specification UM Qty
1 07501005 HEADLIGHT FAIRING XE/XEF my23, my24 pz 1
2 V1172005 OFFROAD HEADLIGHT HOLDER MY24 my25 pz 1
3 07496005 RIGHT SPOILER XX/XE 2T white, my23, my24 pz 1
3 V0219005 RH CONVEYOR XX/XE BLACK black, my24 pz 1
3 V0274005 RADIATOR COVER RIGHT 2T MY24 white, my25 pz 1
4 07495005 LEFT SPOILER XX/XE white, my23, my24 pz 1
4 V0218005 LEFT CONVEYOR XX/XE BLACK black, my24 pz 1
4 V0273005 RADIATOR COVER LEFT 2T MY24 white, my25 pz 1
5 09451005 SIDE COVER RIGHT XX/XE MY23 white pz 1
6 09450005 SIDE COVER LEFT XX/XE MY23 white pz 1
7 07500005 FRONT FENDER OFF-ROAD WHITE white, my23, my24 pz 1
7 07504005 MUDGUARD black, my24 pz 1
7 V0234005 FRONT FENDER OFF ROAD MY24 white, my25 pz 1
8 09454005 SUPPORT PLATE, XE MY23  pz 1
9 09533005 LICENSE PLATE HOLDER XE  pz 1
10 07662005 FORK SLIDER PROTECTORS (PAIR) white pz 1
11 02163005 HANDGUARD (WHITE) WITHOUT STICKER white pz 1
11 04194005 HANDGUARD (BLACK) WITHOUT STICKER black pz 1
12 09795005 DIRECTION IND. ARROW FRONT RH / REAR LH  pz 1
13 09796005 DIRECTION IND. ARROW FRONT LH / REAR RH  pz 1
14 07437005 OFF-ROAD KNOB PAIR  pz 1
15 06330005 PEDAL BRAKE  pz 1
16 05983005 SHIFT PEDAL ASSY  pz 1
17 08740005 CLUTCH LEVER  pz 1
18 08295005 LEVER 1  pz 1
19 07407005 REAR-VIEW MIRROR E-141 WITH IRON CLAMP  pz 2
20 06339005 FOOTREST 2  pz 1
21 06338005 FOOTREST 1  pz 1
22 06293005 HANDLEBAR my23, my24 pz 1
22 FT230042 HANDLEBAR REIKON BLACK 9101 my25 pz 1

Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

	Index
	0 - Models (XE 125 2T MY23)
	1 - Frame / Footpegs / Stand (XE 125 MY23)
	2 - Swingarm
	3 - Rear absorber
	4 - Steering plates
	5 - Fork
	6 - Front wheel
	7 - Rear wheel
	8 - Front brake
	9 - Rear brake
	10 - Radiators
	10a - Radiators
	11 - Fuel tank
	12 - Aspiration
	13 - Exhaust
	14 - Handlebar - Controls
	15 - Front Bodywork
	16 - Rear bodywork
	17 - Electrical circuit
	18 - Booklets - Decalco
	19 - Crankcase
	20 - Crankcase covers
	21 - Motor shaft - Piston
	22 - Head - Cylinder
	23 - Clutch
	24 - Water pump
	25 - Exhaust valve control
	26 - Shift control
	27 - Desmodromic
	28 - Gear Shift
	29 - Starter
	30 - Flywheel
	31 - Carburetor
	100 - Suggested Spare Parts 2-Stroke
	101 - Suggested Spare Parts 2 Stroke

